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T: +44 (0) 1536 200502              E:  bysales@ballandyoung.co.uk              www.underlay.com

CLOUD 9 FLAME RETARDANT 6
• CLOUD 9 COMBUSTION MODIFIED CORE

• SUITABLE FOR HEAVY CONTRACT USE

• CONFORMS TO EU MARINE DIRECTIVES

RECOMMENDED AREAS OF USE

HEAVY CONTRACT AND DOMESTIC USE AREAS AND LARGE AREAS  
WHERE A FLAT FIRM FITTING IS REQUIRED.

SUITABLE FOR STRETCH-FIT OR DOUBLESTICK APPLICATIONS
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Manufactured in the UK to BS EN 14499:2015

INDOOR AIR QUALITY TEST

TESTED TO ISO16000 

FRENCH VOC REGULATIONS A+

FRENCH CMR COMPONENTS Pass

ITALIAN CAM Pass

AgBB/ABG Pass

FORMALDEHYDE EMISSION CLASS E1

BREEAM®NOR Compliant
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VOC Emissions Test report 

 
1. Sample Information 

Sample identification Cloud 9 Cirrus 

Product type Underlay 

Batch no. 30-11-12 04.09 

Production date 30/11/2012 

Date when sample was received 06/12/2012 

Testing (start - end) 21/12/2012 - 18/01/2013 
 
 
2. Resulting VOC Emissions Class Label 
This recommendation is based on French regulation of March 23, 2011 (décret  DEVL1101903D) and of   
April 19, 2011 (arrêté DEVL1104875A). For details please see www.eurofins.com/france-voc 
 

 
 
The product was assigned a VOC emission class without taking into account the measurement uncertainty 
associated with the result. As specified in French Decree no. 2011-321 of March 23, 2011, correct assign-
ment of the VOC emission class is the sole responsibility of the party responsible for distribution of the prod-
uct in the French market. 
 

Eurofins Product Testing  A/S 
Smedeskovvej 38 
8464 Galten 
Denmark 
 
voc@eurofins.com 
www.eurofins.com/voc-testing  
Date 
31 January 2013 

STANDARD SPECIFICATIONS

TOP SURFACE �Printed Corona Treated Polymer Film

BOTTOM SURFACE Corona Treated Polymer Film

NOMINAL THICKNESS 6.00 mm

NOMINAL ROLL WEIGHT 15.3 kg 33.7 lb

WEIGHT PER UNIT AREA 1015 g/m2 30 oz/yd2

ROLL LENGTH 11.0 m 36.0 ft

ROLL WIDTH 1.37 m 54 in

GUARANTEE �Lifetime of the initial carpet installation 
(when used in recommended areas)

  
CORE DENSITY 160 kg/m3

PRODUCT DENSITY 169 kg/m3

BS EN 14499:2015 TEST RESULTS - UK and EU STANDARD for CARPET UNDERLAYS

END USE CLASSIFICATION BS EN 14499 HC/U

WORK OF COMPRESSION AFTER 1000 IMPACTS BS 4098 >90 J/m2

RETENTION OF WORK OF COMPRESSION BS 4098 >90 %

LOSS IN THICKNESS AFTER STATIC LOADING BS 4939 ISO 3416 <5.00 %

LOSS IN THICKNESS AFTER DYNAMIC LOADING BS ISO 2094 (R05) <5.00 %

RESISTANCE TO CRACKING BS EN 14499 Pass

FIRE RESISTANCE TESTS

CONFORMS TO EUROPEAN MARINE EQUIPMENT  
DIRECTIVE (MED) 2014/90/EU

MED QUALITY APPROVAL CERTIFICATE - MODULE B

EUROPEAN REACTION TO FIRE CLASSIFICATION

IMO - FLAMMABILITY TEST MSC 307 (88) Pt 5 Pass

IMO - MARINE SMOKE & TOXICITY TEST MSC 307 (88) Pt 2 Pass

HOT METAL NUT TEST BS 4790 �Pass - Low radius of effect

FRENCH EPIRADIATEUR NFP 92 -501 Pass Class M3

OTHER RELEVANT TESTS

THERMAL RESISTANCE (TOG RATING) BS 4745 1.4 TOG

IMPACT SOUND IMPROVEMENT INDEX 
(Test/Rated)

32 dB
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